m/ ®
“ =)
Ca— ~
3

S

o

0 o

0L

FES

=R

2 .-

—

Ot o©

O O

=0 >




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 3 421786 TOPM@TRIK 8.8 FZB M6 CAP NUT M6

2 5 419338 SKIVE 6X15X0,5 WASHER 6X15X0,5

3 1 421909 MOTORDAKSEL TG570 LID TG570

4 1 419340 REKYLSTARTER RECOILSTARTER

5 1 422926 BLASEHUS TG570 CIRCULATOR CASING TG570

6 3 419342 B@S BUSHING

7 1 422927 PINBOLT PIN BOLT

8 1 421912 PINBOLT PIN BOLT

9 1 421913 PINBOLT PIN BOLT

10 1 419346 M@TRIK M14X1.5 NUT M14X1.5

11 1 421914 STARTERTRISSE TG570 STARTER SPOOL TG570

12 1 421915 BLASEHJUL TG570 FAN TG570

13 1 422928 SVINGHJUL TG570 FLYWHEEL TG570

14 5 419350 STALBOLT M6X12 STEEL BOLT M6X12

15 1 421917 BESLAG BRACKET

16 1 433346 PAKNING 2MM/1P70FA GASKET OF RESPIRATOR
COVER

17 1 421919 FILTER FILTER

18 1 419354 NET NET

19 3 419252 SAETBOLT M6X10 SET BOLT M6X10

20 1 422929 BESLAG BRACKET

21 2 421752 BOLT M6X35 BOLT M6X35

22 1 427173 BREMSE KOMPLET BRAKE

23 2 427175 B@S BUSHING

24 1 419357 S/AETBOLT M6X25 SET BOLT M6X25

25 1 421922 TANDSPOLE IGNITION COIL

26 1 422931 BESLAG VENSTRE BRACKET VENSTRE

27 1 421924 PAKNING GASKET

28 2 419360 STIFT PIN

29 1 421925 INDSUGNINGSVENTIL INTAKE VALVE

30 1 421926 UDST@DNINGSVENTIL EXHAUST VALVE

31 1 421927 TANDRGZR USE

32 1 419364 PAKNING GASKET

33 1 421928 UDST@DNING EXHAUST

34 1 421929 VARMESKJOLD HEAT SHIELD

35 2 419295 M@TRIK M6 NUT M6

36 2 421930 STODSTANG PUSH ROD

37 1 421931 STYREPLADE GUIDE PLATE

38 2 419369 PINBOLT PIN BOLT

39 1 419370 PAKDASE OIL SEAL

40 2 421932 VENTILFJEDER VALVE SPRING

41 1 421933 S/EDE SEAT

42 1 421934 HETTE HOOD

43 1 419372 S/DE SEAT

44 2 419373 VIPPEARM ROCKING LEVER

45 2 419374 JUSTERINGSM@TRIK ADJUSTMENT NUT

46 2 419375 M@TRIK NUT

47 10 421935 LASEM@TRIK M8X50 LOCKING NUT M8X50

48 2 406686 PAKNING GASKET

49 1 421936 VENTILDAKSEL INDER VALVE COVER

50 1 421937 VENTILDAKSEL YDRE VALVE COVER




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

51 4 419270 BOLT M6X14 BOLT M6X14

52 1 421938 TOPSTYKKE CYLINDER HEAD

53 4 421939 PINBOLT M6X92 PIN BOLT M6X92

54 1 421940 PAKNING GASKET

55 1 421941 INSULATOR GASKET

56 1 421942 PAKNING GASKET

57 1 444350 KARBURATOR TG570 CARBURETOR TG570
M/PRIMER 2020- W/PRIMER

58 2 419386 PAKNING GASKET

59 1 419387 LUFTFILTER,BUNDDAKSEL AIR FILTER CAP

60 1 421944 BRANDSTOFSLANGE HOSE

61 3 419391 MJTRIK M6 NUT M6

62 1 421945 LUFTFILTERELEMENT,PAPIR | AIR FILTER ELEMENT

63 1 419393 LUFTFILTERELEMENT,SKUM AIR FILTER ELEMENT

64 1 419394 DAEKSEL LID

65 1 419395 TANKDAEKSEL TANK CAP

66 1 419396 PAKNING GASKET

67 1 419397 HOLDER FOR TANKLAG HOLDER

68 2 419398 BOLT M6X22 BOLT M6X22

69 4 419399 PAKNING GASKET

70 1 419400 BRAENDSTOFTANK FUEL TANK

71 1 421946 BESLAG HJJRE BRACKET HJJRE

72 2 419273 MJTRIK M6 NUT M6

73 1 421947 BESLAG VENSTRE BRACKET VENSTRE

74 1 419403 FILTER FILTER

75 1 419404 KLEMME CLAMP

76 1 421948 BRAENDSTOFSLANGE 34 CM FUEL HOSE
LANG

77 1 419406 HOLDER HOLDER

78 1 419407 KLEMME CLAMP

79 1 421949 KRUMTAPHUS CRANKCASE

80 1 421950 ANDER@R BREATHER TUBE

81 1 419450 O-RING 6.5X12X1 O-RING 6.5X12X1

82 1 419410 PAKDASE 6X11X4 OIL SEAL 6X11X4

83 1 419411 STIFT PIN

84 2 427171 B@S BUSHING

85 1 424201 REGULATOR REGULATOR

86 1 437901 PRIMER PRIMER

87 2 433356 BOLT M16 M6X16 BOLT M16

88 2 424198 LASECLIPS LOCKING CLIPS

89 1 421953 STANG ROD

90 1 421954 REGULATORFJEDER SPRING

91 1 419416 BOLT M6X23 BOLT M6X23

92 1 433357 SPEED REGULATOR ROCKER| SPEED REGULATOR ROCKER

93 1 433358 SPEED REGULATOR VICE SPEED REGULATOR VICE
SPRING 1P65F SPRING

94 419442 PAKDASE 25X38X7 OIL SEAL 25X38X7

95 419420 KUGLELEJE 25X52X15 BALL BEARING 25X52X15

96 433353 KRUMPTAPAKSEL 81MM CRANKSHAFT ASSY
1P70FA-GYGQ161

97 1 421958 PLEJLSTANG PISTON ROD




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

98 2 441031 LASERING CIRCLIP OF PISTON PIN
99 1 441032 STEMPEL PISTON ASSY

100 1 441033 KRYDSPIND PISTON PIN

101 2 441034 STEMPELRING SCRAPER RING
102 1 441035 STEMPELRING BUSHING RING
103 1 441036 STEMPELRING PISTON RING I
104 1 441037 STEMPELRING PISTON RING |

105 1 421966 PAKNING GASKET

106 1 421967 PAKNING GASKET

107 1 421968 OLIEPIND RING

108 1 421784 O-RING O-RING

109 1 421969 ROR TUBE

110 1 419437 STYREBGS GUIDE GLAND

111 1 421971 STYREBJS GUIDE GLAND

112 1 419438 O-RING 21X2.3 O-RING 21X2.3

113 1 419439 FLANGEBOLT 10.5X15X2 COLLAR BOLT 10.5X15X2
114 1 419440 PAKNING 10.5X15X2 GASKET 10.5X15X2
115 1 421972 BUNDDAEKSEL OIL PAN

116 1 421973 PAKDASE 25X40X7 OIL SEAL 25X40X7
117 2 421974 STODSTANGSFOD SUPPORT

118 1 421975 KNASTAKSEL CAMSHAFT

119 1 419445 PLADE PLATE

120 1 419446 GLIDEBYS SLIDING GLAND
121 1 419447 GEAR GEAR

122 1 421976 AKSEL SHAFT

123 1 424199 BRANDSTOFSLANGE FUEL HOSE
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